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History of this test report

Report No. Version Description Issue Date
FG190614-07D 01 Initial issue of report Mar. 28, 2023
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Summary of Test Result

Report Ref Std. Test Items Limit Result Remark
Clause Clause (PASS/FAIL)
§2.1046
3.4 EIRP Measurement +43dBm Pass -
§30.202
3.5 §2.1049 Occupied Bandwidth Not Applicable |Reporting only -
§2.1053 . . o -5dBm/MHz
3.6 Radiated Spurious Emission Pass -
§30.203 -13dBm/MHz
Frequency Stability for Within
3.7 §2.1055 Pass -
Temperature & Voltage the band

Note: This is a variant report by SW updating FR2 4CC on n261. All the test cases were performed on original
report which can be referred to Sporton Report Number FG190614-06K. Based on the original report, the test
cases were verified.

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

It's means measurement values may risk exceeding the limit of regulation standards, if measurement uncertainty is
include in test results.

2. The measurement uncertainty please refer to report “Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who shall take full
responsibility for the authenticity.

Reviewed by: Avis Chuang
Report Producer: Lucy Wu
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1 General Description
1.1 Feature of Equipment Under Test

LTE/5G NR, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, Wi-Fi 6GHz 802.11a/n/ac/ax,
and GPS

Product Feature

WWAN:

<Ant. 1>: Monopole Antenna
<Ant. 2>: Monopole Antenna
Antenna Type WLAN:

<Ant. 3> Monopole Antenna
<Ant. 4>: Monopole Antenna
GPS: PIFA Antenna

Remark: The above EUT's information is declared by manufacturer. Please refer to Comments and
Explanations in report summary.

1.2 Product Specification of EqQuipment Under Test

Product Specification is subject to this standard

Device Category in Part 30 Mobile station

NR band n260: 37GHz ~ 40GHz

NR band n261: 27.5GHz ~ 28.35GHz

NR band n260: 37GHz ~ 40GHz

NR band n261: 27.5GHz ~ 28.35GHz

NR band n260: 50/100 MHz (1CC), 200 MHz (2CC),
300 MHz (3CC) and 400 MHz (4CC)

NR band n261: 50/100 MHz (1CC), 200 MHz (2CC),
300 MHz (3CC) and 400 MHz (4CC)

Tx Frequency

Rx Frequency

Support Bandwidth

Maximum Number of contiguous CC |4
Maximum Aggregated Bandwidth 400MHz

NR band n261:

Maximum Output Power (EIRP) Module 0: 23.38 dBm

Module 1: 25.13 dBm

CP-OFDM: QPSK / 16QAM / 64QAM

DFT-s-OFDM: P1/2 BPSK / QPSK / 16QAM / 64QAM

Type of Modulation

Remark:

1. The above EUT's information is declared by manufacturer. Please refer to Comments and
Explanations in report summary.

2. Data for SW updating FR2 4CC on n260 please refer to Sporton report number FG190614-10.

1.3 Modification of EUT

No maodifications are made to the EUT during all test items.
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1.4 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C)

TEL: +886-3-327-0868
FAX: +886-3-327-0855

Test Site Location

Site No. Engineer Temperature Humidity
- ~ N ~ 0,

Test Site Information 03CH10-HY Yu Wang 21.3~22.5C 56.6~60.2%
Eric Jeng _ g _ o

03CH18-HY Yu Wang 20.5~23.7C 58.6~61.3%

Note 1: FCC Designation No.: TW3786
Note 2: The highest accredited frequency is 280GHz and the ISO 17025 accreditation letter can be

found on TAF (Taiwan Accreditation Foundation) Website (Website link).

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC 47 CFR Part 2, 30

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 414788 D01 Radiated Test Site vO1r01.

‘ FCC KDB 842590 D01 Upper Microwave Flexible Use Service v01r02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

EUT has total 2 millimeter wave antenna modules and up to 2 beams operation for each module.

Any antenna module cannot transmit simultaneously with the other antenna modules.

Preliminary EIRP test was performed for all beam configurations in the anechoic chamber at the

manufacturer’s facility so the EIRP worst case beam-pair were identified.

EIRP was investigated that the dual beam rated maximum EIRP is higher than single beam.

The NR radio operation is controlled via software tool QRCT FTM mode (Factory mode).

The EUT is forced to operate continuously (100% duty cycle) with maximum output power during the

test.

2.1 Test Mode

For radiated measurement, the pre-scan is performed to find the worst cases EUT position.

Test Bandwidth (MHz) Modulation RB # Test Channel
TEme Band Inner | Outer
50 | 100 | 200 | 300 | 400 | BPSK | QPSK |16QAM [64QAM | 1 Full Full L M H
EIRP n261 Y \Y \Y Y \Y \Y \ \ \Y v \ v
99%
Occupied | n261 \% Y Y \% Y \Y v - - v \Y v \Y
Bandwidth
Out of
Band n261 v Y Y v Y v v v - v \Y - \Y
Emission
Spurious
Emission n261 \ Vv Vv \Y Vv - - \% - - v Y v
Frequency
. n261 CW tone - \ -
Stability
1. The mark “v “ means that this configuration is chosen for testing.
2. The device is investigated from 9kHz to 200GHz of fundamental signal for radiated spurious emission test under
Remark different RB size and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
3. Both modulation type DFT-s OFDM and CP-OFDM are evaluated and reported.
4. The out of band emission were measured radiated EIRP.
5. All the radiated test cases were performed with Adapter 2.

Note: EUT antenna gain information is not listed because all the measured results are radiated EIRP.
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2.2 Connection Diagram of Test System

System BT
Simulator AP router Notebook GPS Station Eamphone

Power EUT

Source Notebook

Cradle Earphone ‘ iPod WLAM AP Monitor

For detail, please refer to test mode configuration and setup pholographs for each test item.

This example is connection diagram of EUT test configurations.

2.3 Support Unit used in test configuration

Item |Equipment Brand Name |Model No. FCC ID Data Cable |Power Cord

1. |USB Cable Netgear NA NA Unshielded,1m|NA
AC I/P:

2. |Notebook ACER A515-54G-51QB  |NA N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

2.4

According to ANSI C63.26-2015 Section 5.2.7
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

Measurement Results Explanation Example

where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Reading Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

Hence, the spectrum analyzer Offset is derived including RF cable loss and antenna factor.
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

The conversion loss of RF mixer is also included by the mixer table of spectrum analyzer when

measurement frequency is above 40GHz.

Example :
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3+3.0 + 107 + 20log(1) — 104.8

= 47.5 (dB)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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2.5 Far Field Condition for Frequency above 18GHz

Antenna : Distance
Frequency| : Wavelength | Far field R (m) | Measurement
Horn Antenna Dimension ) : Factor
(GHz) (A) (m) >=2A° I\ Distance (D) (m)
A (mm) 20log(D) (dB)
18 60 0.0167 0.43
BBHA 9170 1 0.00
40 60 0.0075 0.96
40 48 0.0075 0.61
QWH-UPRRO00 1 0.00
60 48 0.0050 0.92
60 31 0.0050 0.38
QWH-EPRROO 1 0.00
90 31 0.0033 0.58
90 21 0.0033 0.26
QWH-FPRR0OO 1 0.00
140 21 0.0021 0.41
140 15 0.0021 0.21
QWH-GPRRO00 0.5 -6.02
220 15 0.0014 0.33
2.6 Frequency List of Low/Middle/High Channels
NR Band n261 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 27525 27925 28325
100 Frequency 27550 27925 28300
200 Frequency 1 27550 27875 28200
Frequency 2 27650 27975 28300
Frequency 1 27550 27825 28100
300 Frequency 2 27650 27925 28200
Frequency 3 27750 28025 28300
Frequency 1 27550 27775 28000
400 Frequency 2 27650 27875 28100
Frequency 3 27750 27975 28200
Frequency 4 27850 28075 28300
TEL: 886-3-327-0868 Page Number 19 of 20
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SPORTON LAB.

3 Radiated Test Items
3.1 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2 Test Setup

For radiated emissions from 9kHz to 30MHz

! RX Antenna

 J

Im

1;

1
Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver

TEL: 886-3-327-0868 Page Number : 10 of 20
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For radiated emissions 1GHz to 18GHz

FX Antenna

I A

Betal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions from 18GHz to 40GHz

RX Antenna

Azimuth Turmtable

Metal Full Soldered Ground Plane

-

Spectrum Analyzer ! Receiver
TEL: 886-3-327-0868 Page Number 1 11 of 20
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For radiated emissions above 40GHz up to 90GHz

FX Antenna
Mixex
_ ¥
EUT d‘ Foll fSxis S s 1 - T
| N
1~ 25m

I A

Azimuth Turntable

Bdetal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions above 90GHz up to 200GHz

Azimuth Turmtable

Metal Full Soldered Ground Plane

-5

Spectrum Analyzer ! Receiver
TEL: 886-3-327-0868 Page Number 112 of 20
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Frequency stability Setup

—lse

Spectrum Analyzer

EUT

Thermal Chamber

3.3 Test Result of Radiated Test

Please refer to Appendix A.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
TEL: 886-3-327-0868 Page Number 1 13 of 20
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3.4 EIRP Measurement

3.4.1Description of EIRP Measurement

For mobile stations, the average power of the sum of all antenna elements is limited to a maximum
EIRP of +43 dBm.

3.4.2Test Procedures

Set EUT at maximum output power.

Select lowest, middle, and highest channels for each band and different modulation.
Enable channel power function of spectrum analyzer

Set frequency would like to be investigated.

Set Detector = RMS

Set Trace mode = trace average

Set Sweep time = auto couple

Set sweep points = 2 x Span/RBW

© © N o g pH w DR

Set sweep count 100 and wait until the trace to be stabilized

-
o

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

11. Measure and record the power level from the spectrum analyzer.

12. The testresult is calculated according to

ANSI C63.26-2015 Section 5.2.7

EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

That is, set the spectrum offset including sum of

Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

TEL: 886-3-327-0868 Page Number 1 14 of 20
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

This is for reporting only.
The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.4
1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be at least 1.5 times the anticipated OBW.
2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.
3.  Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
TEL: 886-3-327-0868 Page Number 1 15 of 20
FAX: 886-3-327-0855 Issue Date . Mar. 28, 2023

Report Template No.: BU5-FGNR30 Version 1.0 Report Version 101



samonas. FCC RADIO TEST REPORT Report No.:FG190614-07D

3.6 Radiated Spurious Emission Measurement

3.6.1Description of Radiated Spurious Emission Measurement

The spectrum is scanned from 30 MHz up to 200GHz.

The conductive power or the total radiated power of any emission outside a licensee's frequency block

shall be -13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to the

licensee's frequency block, having a bandwidth equal to 10 percent of the channel bandwidth, the

conductive power or the total radiated power of any emission shall be -5 dBm/MHz or lower.

3.6.2Test Procedures

1. Set EUT at maximum output power..

2. Select lowest, middle, and highest channels for each band and different modulation.

3.  Measure and record the power level from the spectrum analyzer.

4. Set frequency would like to be investigated.

5. Set Detector = RMS, Trace mode = trace average, sweep time = auto couple

6. Set sweep points = 2 x Span/RBW, sweep count 100 and wait until the trace to be stabilized.

7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

8.  For measurement frequency from 30MHz to 18GHz,
An antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission. Take record of output power and repeat for another polarization.

9. For measurement frequency above 18GHz, the test result is calculated according to
ANSI C63.26-2015 Section 5.2.7 and 5.7.3 and 5.7.4
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107
That is, set the spectrum offset including sum of
Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

10. The conversion loss of RF mixer is also included in conversion loss table of the spectrum
analyzer when measurement frequency is above 40GHz.

11. Two cut method is used to perform some spurious emissions where EIRP exceeds emission
limit within 18-40GHz frequency range.
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.

1. The EUT was set up in the thermal chamber.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.
1. The EUT was placed in a temperature chamber at 20° C.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. Characteristics Calg);fléion Test Date Due Date Remark
Amplifier SONOMA 310N 187311 9kHz~1GHz | Oct. 19, 2022 F,\‘;;.leg’,zz%zz?; Oct. 18, 2023 (Ogggi;‘g_(’:Y)
Bilog Antenna |  TESEQ ogsBcl)_oerzl)l:éléc?lgr\]- 35413802 | 30MHz~1GHz | Nov. 06, 2022 Fﬁg}.zlzg,,zz%zzag Nov. 05, 2023 (Oié‘ﬂifgf’ﬁy)
Horn Antenna SCHV(V:/?(RZBE BBHAO120D | 9120D-1325 | 1GHz~18GHz | Oct. 27, 2022 F,\j;'%yzz%zz?g Oct. 26, 2023 (ogggifg_":Y)
Preamplifier | Jet-Power JAng_ll%lpsoo' 160118550004 | 1GHz~18GHz | Feb. 27, 2022 F’\(/leg}.2128,,22%223;~ Feb. 26, 2023 (oggsiiit)iﬂv)
Contioler | EMEC | EM 1000 VA labeaanvas] VA |variszom| VA | caarion
AntennaMast| EMEC | AM-BS-4500-B N/A 1~4m N/A FJZ}_ 21255,22%22%~ N/A (o?ggiig?:\()
Turn Table EMEC TT 2200 N/A 0~360 Degree N/A FJQ;, 21%'22%2233" N/A (oggﬂfgﬂv)
Software Audix E36.2009-8-24|  RK-001042 N/A N/A FJZ}_ 21255,22%22%~ N/A (o?ggiig?:\()
Eg"c'eTIS:: Keysight N9038A MY59053012 | 3Hz~26.5GHz | Nov. 18, 2022 F,\jg;_zlgzz%zjs" Nov. 17, 2023 (Ogggifgf’SY)
RFCable | g orRe | SUCPLEX géigiigj 30MHz~40GHz | Nov. 02, 2022 Fl\j;'zlévzz%zg Nov. 01, 2023 (Oggﬂfgﬂ()
804026/2
SH'Zriz:ngom SCHV&RZBE BBHA9170 | BBHA9170584 | 18GHz-40GHz | Dec. 14, 2022 F,\j;_lzzdzz%zg Dec. 13, 2023 (o?ggifg?:\()
i‘:]zcl;rzueT ggm‘:‘é‘ FSV3044 101010 10Hz~44GHz | Nov. 24, 2021 FJZ;,Z%,ZZ%?; Nov. 23, 2022 (Ogggifgf’:Y)
SAF:]Z‘;;?ET ggm‘;é‘ FSV3044 101009 10Hz~44GHz | Nov. 22, 2022 F'\jg}.lzzo,yzz%zzsg Nov. 21, 2023 (o§§ﬂif§?ﬁy)
RFCable | S °eR* sucloO;LEx 801607/2 N/A Nov. 29, 2022 F’\;zg}_lzzazz%zzs; Nov. 28, 2023 <o§§ﬂif§f’.ﬂw
RF Cable gﬂﬁﬁi; SUCEJ';LEX 801589/2 N/A Nov. 29, 2022 Fﬁg;,zfg,zz%fg Nov. 28, 2023 (ogéf.ifgf’ﬁy)
Controller EMEC EM 1000 N/A Conrot T NA e BB (Oggﬂfgf’;w
e | et [reoremo | woowe | R | oo oo [ 2B o e | St
Hatmonic | Ronde & 1 rpG 2140 101128 Serzio | oet 26,2020 FJZ;_ZIEZZ%Zg Oct. 25, 2023 <o§§ﬂif§f’.ﬂw
o | St cporszmo | tomus | 00D a5 oo [ 240 om0 | fotn
Antenna Quinstar | QWH-UPRROO| 1410300003 40-60 GHz | Jul. 06, 2021 F'\jg;-zlzgyzz%zg Jul. 05, 2024 (Ogggij‘gf’SY)
Antenna Quinstar | QWH-EPRR0O| 1372000000 60-90 GHz | Jul. 06, 2021 FJZ}_ZIE,ZZ%ZZ%N Jul. 05, 2024 (Oiggifgf’:\()
Antenna Quinstar | QWH-FPRROO | 1011500008 90-140 GHz | Jul. 06, 2021 F'\jg;-zlzgyzz%zg Jul. 05, 2024 (Ogggij‘gf’SY)
Antenna Quinstar | QWH-GPRROO | QWH-GPRR00-01| 140-220 GHz | Jul. 06, 2021 F’\jg;_zlzgyzz%zzsg Jul. 05, 2024 (O;Qggii‘gf’;‘w
TEL: 886-3-327-0868 Page Number : 18 of 20
FAX: 886-3-327-0855 Issue Date . Mar. 28, 2023
Report Template No.: BU5-FGNR30 Version 1.0 Report Version 101




samonas. FCC RADIO TEST REPORT Report No.:FG190614-07D

Note 1: (*) Equipment manufacturer’s Calibration Certificate.
Note 2: The Standard Gain Horn Antennas are calibrated by the ISO 17025 accredited test lab MWM Lab

(http://en.mwmlab.com/about), a sub unit of Belarussian State University of Informatics and Radio electronics which is

accredited by the Belarusian State Centre for Accreditation (BSCA). BSCA is the National accreditation body of the
Republic of Belarus and an associated member of the International Laboratory Accreditation Cooperation (ILAC).
Note 3: The standard gain horn’s critical dimensions is verified on an annual basis within the equipment specification according to

KDB 842590 D01 v01r02 clause 2)a)2)iii).

TEL: 886-3-327-0868 Page Number 1 19 of 20
FAX: 886-3-327-0855 Issue Date : Mar. 28, 2023
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SPORTON LAB.

5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 333 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 3.44 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 4.41 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (40 GHz ~ 140 GHz)

Measuring Uncertainty for a Level of 564 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (140 GHz ~ 200 GHz)

Measuring Uncertainty for a Level of 6.62 dB
Confidence of 95% (U = 2Uc(y)) '

TEL: 886-3-327-0868 Page Number 1 20 of 20
FAX: 886-3-327-0855 Issue Date . Mar. 28, 2023
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Appendix A. Test Results of EIRP and Radiated Test

EIRP Power(Average power)

<Module 0>
NR Band n261 Module 0 AGO+1 (Beam 1D:40+168 )
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
200 DFT-S BPSK 21.57 23.33
200 DFT-S QPSK 21.50 23.38
200 DFT-S | 16QAM 21.39 21.34
200 DFT-S | 64QAM 19.64 19.19
200 CP QPSK 20.59 21.41
300 DFT-S BPSK 20.35 22.13
300 DFT-S QPSK 20.37 22.20
Lowest
300 DFT-S | 16QAM 20.33 20.98
300 DFT-S | 64QAM 19.28 18.87
300 CP QPSK 20.34 20.99
400 DFT-S BPSK 20.92 23.03
400 DFT-S QPSK 20.90 23.08
400 DFT-S | 16QAM 20.86 21.05
400 DFT-S | 64QAM 19.67 19.01
400 CP QPSK 20.18 21.46

Note : The 200~400MHz BW is carrier aggregation by 2CC~4CC of 100MHz.

TEL: 886-3-327-0868 Page Number Al-10f6
FAX: 886-3-327-0855
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NR Band n261 Module 0 AGO+1 (Beam 1D:40+168 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
200 DFT-S BPSK 21.73 23.29
200 DFT-S QPSK 21.65 23.29
200 DFT-S 16QAM 21.38 21.26
200 DFT-S | 64QAM 20.42 19.13
200 CP QPSK 21.78 21.41
300 DFT-S BPSK 21.07 22.23

T 300 DFT-S QPSK 20.95 22.44
300 DFT-S 16QAM 20.82 21.10
300 DFT-S | 640QAM 19.70 19.00
300 CP QPSK 20.99 21.02
400 DFT-S BPSK 20.48 22.79
400 DFT-S QPSK 20.57 22.87
400 DFT-S 16QAM 20.23 20.80
400 DFT-S | 640QAM 19.25 18.67
400 CP QPSK 20.37 20.78

Note : The 200~400MHz BW is carrier aggregation by 2CC~4CC of 100MHz.

TEL: 886-3-327-0868 Page Number Al-20f6
FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG190614-07D

NR Band n261 Module 0 AGO+1 (Beam 1D:40+168)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
200 DFT-S BPSK 19.77 22.51
200 DFT-S QPSK 20.09 22.61
200 DFT-S 16QAM 19.73 20.51
200 DFT-S | 64QAM 18.64 18.43
200 CP QPSK 19.73 20.52
300 DFT-S BPSK 20.25 22.16

Highest 300 DFT-S QPSK 20.22 22.21
300 DFT-S 16QAM 20.17 20.99
300 DFT-S | 640QAM 18.91 18.83
300 CP QPSK 19.89 21.16
400 DFT-S BPSK 19.46 22.89
400 DFT-S QPSK 19.44 22.87
400 DFT-S 16QAM 19.42 20.97
400 DFT-S | 640QAM 17.97 18.77
400 CP QPSK 19.35 20.90

Note : The 200~400MHz BW is carrier aggregation by 2CC~4CC of 100MHz.

TEL: 886-3-327-0868 Page Number :Al-30f6
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. :

FG190614-07D

NR Band n261 Module 0
EIRP Worst Case Plot

Lowest Channel / 200MHz / QPSK / 20RB22 (Module 0)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz
Att 10dB SWT 1.63ms ® VBW 3 MHz Mode Auto Sweep

SGL

Count 100/100

1ACLR

@ 1Rm Avg

40 dBm

30 dBm

20 dBm

10 dBmy

0 dBm

-10 dBm [

-20 dBm

\

ENAYAVAN S

30 dRrydt
30 g0

-40 dBm

40.7 MHz/

CF 27.6 GHz 1001 pts

Span 407.0 MHz

2 Result Summary None

Tx1 (Ref) 200.000 MHz 23.38 dBm

Tx Total 23.38 dBm

Ready

18:06:32 09.03.2023

= 09.032023
18:06:31

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL: 886-3-327-0868 Page Number

FAX: 886-3-327-0855
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Report No. :

FG190614-07D

NR Band n261 Module 0
EIRP Worst Case Plot

Middle Channel / 300MHz / QPSK / 20RB22 (Module 0)

Ref Level 3519 dBm Offset 45.19dB ® RBW 1 MHz

Att 0dB SWT

244 ms ® VBW 3 MHz Mode Auto Sweep

SGL

Count 100/100

1ACLR

@ 1Rm Avg

30 dBm

20 dBm

10 dBmy

i
i

A

0 dBm

Y

-10 dBm

-20 dBm

/

\

-30 dBm

I

il

-50 dBm

-60 dBm

CF 27.925 GHz

1001 pts

61.0 MHz/

Span 610.0 MHz

2 Result Summary

Tx1 (Ref)

22.44 dBm

| Tx Total

22.44 dBm

20:32:58 10.03.2023

= 10032023
20:32:57

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

NR Band n261 Module O
EIRP Worst Case Plot
Lowest Channel / 400MHz / QPSK / 20RB22 (Module 0)

Ref Level 3519 dBm Offset 45.19dB ® RBW 1 MHz SGL

Att 0dB SWT 3.26ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBmy

RN |
|

N

o RN . -
FRWAN PRV AR

-50 dBm

-60 dBm

CF27.7 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz

2 Result Summary

Tx1 (Ref) 400.000 MHz 23.08 dBm
{ Tx Total 23.08 dBm

» 10032023
Ready [N %t e

04:06:03 10.03.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL: 886-3-327-0868 Page Number :Al-60f6
FAX: 886-3-327-0855
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<Module 1>

NR Band n261 Module 1 AGO+1 (Beam 1D:36+164 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
200 DFT-S BPSK 21.97 24.54
200 DFT-S QPSK 22.03 24.46
200 DFT-S 16QAM 21.96 22.51
200 DFT-S | 64QAM 21.05 20.34
200 CP QPSK 22.23 22.43
300 DFT-S BPSK 22.09 23.86
300 DFT-S QPSK 21.98 24.01

Lowest
300 DFT-S 16QAM 21.90 22.87
300 DFT-S | 64QAM 20.96 20.67
300 CP QPSK 21.97 23.01
400 DFT-S BPSK 21.76 24.62
400 DFT-S QPSK 21.86 24.39
400 DFT-S 16QAM 21.78 22.35
400 DFT-S | 640QAM 20.38 20.42
400 CP QPSK 21.85 22.47

Note : The 200~400MHz BW is carrier aggregation by 2CC~4CC of 100MHz.

TEL: 886-3-327-0868 Page Number :A2-10f6
FAX: 886-3-327-0855
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NR Band n261 Module 1 AGO+1 (Beam 1D:36+164 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
200 DFT-S BPSK 21.97 24.50
200 DFT-S QPSK 22.15 25.13
200 DFT-S 16QAM 21.96 22.44
200 DFT-S | 64QAM 20.85 20.39
200 CP QPSK 22.05 22.48
300 DFT-S BPSK 22.10 23.96

T 300 DFT-S QPSK 22.00 23.91
300 DFT-S 16QAM 21.97 22.72
300 DFT-S | 640QAM 20.94 20.61
300 CP QPSK 21.96 22.51
400 DFT-S BPSK 21.46 24.60
400 DFT-S QPSK 21.44 24.64
400 DFT-S 16QAM 21.33 22.47
400 DFT-S | 640QAM 20.18 20.42
400 CP QPSK 21.45 22.71

Note : The 200~400MHz BW is carrier aggregation by 2CC~4CC of 100MHz.

TEL: 886-3-327-0868 Page Number :A2-20f6
FAX: 886-3-327-0855
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NR Band n261 Module 1 AGO+1 (Beam 1D:36+164)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
200 DFT-S BPSK 20.52 2431
200 DFT-S QPSK 20.39 24.30
200 DFT-S 16QAM 20.45 22.17
200 DFT-S | 64QAM 19.26 20.40
200 CP QPSK 20.48 22.51
300 DFT-S BPSK 21.49 23.43

Highest 300 DFT-S QPSK 21.73 23.34
300 DFT-S 16QAM 21.24 22.08
300 DFT-S | 64QAM 20.38 20.06
300 CP QPSK 21.85 22.66
400 DFT-S BPSK 20.33 24.68
400 DFT-S QPSK 20.37 24.61
400 DFT-S 16QAM 20.24 22.55
400 DFT-S | 640QAM 18.12 20.47
400 CP QPSK 19.87 21.97

Note : The 200~400MHz BW is carrier aggregation by 2CC~4CC of 100MHz.

TEL: 886-3-327-0868 Page Number 1 A2-30f6
FAX: 886-3-327-0855
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SPORTON LAB.

Report No. : FG190614-07D

NR Band n261 Module 1
EIRP Worst Case Plot
Middle Channel / 200MHz / QPSK / 20RB22 (Module 1)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL

Att 10dB SWT  1.63ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBIII Th1

30 dBm

20 dBm

- [VVV / Vh\j\f\

O dBIII [ \ [ \

'10 dBIII ) \ 1 \

-20 dBm /\/ ]\/\ /\/ \r\/\
I IATATRYS N 2 o | VWV,

-40 dBm

CF 27.925 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None

Tx1 (Ref) 200.000 MHz 25.13 dBm

{ Tx Total 2513 dBm

» 16032023
Ready [N %t e

04:58:45 16.03.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL: 886-3-327-0868 Page Number 1 A2-40f6
FAX: 886-3-327-0855
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SPORTON LAB.

NR Band n261 Module 1
EIRP Worst Case Plot
Lowest Channel / 300MHz / QPSK / 20RB22 (Module 1)

Ref Level 3519 dBm Offset 45.19dB ® RBW 1 MHz SGL

Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBmy

I i o
| |

-10 dBm

WO P 5 S R
mmﬁv AN V ﬂm/ n/\N\( \/\/L i \f\f\

I\,ﬂf\ﬂ/\un Al
* VUW W\)uwv

E
e

i

=

-50 dBm
-60 dBm
CF 27.65 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 24.01 dBm
{ Tx Total 24.01 dBm

»  15.032023
Ready [N 5t e

19:13:56 15.03.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL: 886-3-327-0868 Page Number :A2-50f6
FAX: 886-3-327-0855
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SPORTON LAB.

NR Band n261 Module 1
EIRP Worst Case Plot
Highest Channel / 400MHz / BPSK / 20RB22 (Module 1)

Ref Level 35.19 dBm Offset 45.19dB ® RBW 1 MHz SGL

Att 0dB SWT 3.26 ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm

Tx1

20 dBm

10 dBrrr

10 dBm r{ \\ ( / '

I N /

WA WY /5. 201 v A

dBIII e

-50 dBm

-60 dBm

CF 28.15 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz

2 Result Summary None

Tx1 (Ref) 400.000 MHz 24.68 dBm
{ Tx Total 24.68 dBm
Reacy NN Vo

06:33:47 17.03.2023

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

Page Number :A2-60f6
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NR Band n261 Module 0 AGO+1

Occupied Bandwidth

Mode DFT-s-OFDM Module 0 NR Band n261 : 99%0BW(MHz)

BW 200MHz 300MHz 400MHz

Mod. BPSK | QPSK |16QAM 64QAM| BPSK | QPSK |16QAM |64QAM| BPSK | QPSK [16QAM |64QAM
Lowest CH | 189.74|189.86 | 189.79 | 190.08 | 288.2 |288.09 | 288.18 | 288.09 | 387.13 | 387.58 | 387.46 | 387.04
Middle CH 189.97 | 190.42 | 189.9 | 189.9 | 283.97 | 284.46 | 283.62 | 284.22 | 387.22 | 387.33 | 387.24 | 387
Highest CH 188.9 | 188.89 | 189.07 | 188.98 | 288.06 | 287.65 | 287.54 | 287.19 | 387.88 | 387.74 | 387.46 | 387.96

Mode CP-OFDM Module 0 NR Band n261 : 99%0BW(MHz)

BW 200MHz 300MHz 400MHz

Mod. QPSK QPSK QPSK
Lowest CH 193.25 290.17 390.79
Middle CH 191.43 291.68 391.93
Highest CH 192.56 290.92 390.08

TEL: 886-3-327-0868 Page Number :A3-1o0f38

FAX: 886-3-327-0855
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DET-s-OFDM Module 0

NR Band n261

Lowest Channel / 200MHz / BPSK Lowest Channel / 200MHz / QPSK

RefLevel 20,60 dBm  Offset 45195 = RBW 1 MHz RefLevel 20,60 dBm  Offset 45195 = RBW 1 MHz

1.6ms = VBW 3MHz _ Mode Auto Sweep At o SWT  16ms = VBW 3Miiz _Made Auto Sweep

20 dee 20 dee
Y ¥
* * T T
PEvpyy ey i l\\

0 0 1
I \ !

1 \

Y '\,\"'Jl‘lf" L‘"V)‘.‘ WSS ANAA,
50 dBom . . ' 50 dBom

[FX1E 1001 pis 20,0 Wi/ Span 800.0 Wiz || [F27.8 60 1001 pis 20.0 MHs/ Span 400.0 WHz
[2 Marker Table [2 Marker Table

W 1 2150769 GHz 13.34dBm Qcc B 189749018185 MHz W 1 2764755 GHz 1287 dBm Qcc B 189857 426 196 MHz
n 1 27503788 Gz 5,43 dbm Occ B Centroid 27598 662901 GHz n 1 27503 661 GHz 6.29 dbm. Occ B Gentroid 21598595 13 6Hz
i ! 27693531 Ghz 967 diim Oce B Freq Offset 1337099 212 WHe i ! 27693529 Gh 989 din Oce B Freq Offset 1,108 806 51 Mz

T T

oo NN o U oo NNNNM o UL

16:23:24 09.03.2023 18:22:17 09.03.2023

Middle Channel / 200MHz / BPSK Middle Channel / 200MHz / QPSK

Reflevel 39,36 0B Offset 45195 = RBW 1 MHz Reflevel 39,36 0B Offset 45195 = RBW 1 MHz
At 0B ® SWT_1.6ms = VBW 3MHz _ Mode Auto Sweep At 006 = SWT_1.6ms = VBW 3 MHz_ Made Auto Sweep
1 Occupied Bandwidth i 1 Occupied Bandwidth

Wi Tass i)
30 dBo - { | arssssaci | ) g | | | arsssesochd
20 20
o 0 e
Y
(L
o 5 !

Wi T A AR ‘-l\.‘“\u v

VY

40 dBor . . . 40 dBor
17525 Ghe 1001 prs 20,0 Wi/ Span 400.0 Wiz | | (CF27.525 GH 001 prs 36,0 Wi/ Span 400.0 Wiz
[2 Marker Table [2 Marker Table

m 1 27.983 34 GHz 13.68 dBm Occ Bur 189.979432478 MHz m 1 2788864 GHz 13.97 dBm Occ Bur 190.427 271 463 MHz
n 1 27828514 GHe 619 dbm Occ B Centroid 21323504 17 6Hz n 1 27828138 GHe 913 dim Occ B Centroid 71323361 627 6Hz
iF] ' 28018494 GHz 521 dtm Occ Bus Freg Offset 1.495 802 506 WH: iF] ' 28018575 GHz 548 dim Occ Bus Freg Offset 1638372 586 WH:
[E— T [P — T
" e e
20:21:16 10.03.2023 20:19:48 10.03.2023

Highest Channel / 200MHz / BPSK Highest Channel / 200MHz / QPSK

Reflevel 39,36 0B Offset 45195 = RBW 1 MHz Reflevel 39,36 0B Offset 45195 = RBW 1 MHz
At 0B ® SWT_1.6ms = VBW 3MHz _ Mode Auto Sweep At 006 = SWT_1.6ms = VBW 3 MHz_ Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth

wipi)
30 dBor - - . 30 dBor
20 20
i .
10 g 10 r;',--, A AP T PP \1-‘ TP TP FTRA ST
| | | | | |
o l 7 ° I i
Ly ’ - | i I
| ) l | W |
) W) , PRI ST ey
T pte——" ] Vet | v g U AL T R WM AR A S A ]
40 dim - - . 40 dim
|CF 28.25 GHz 1001 pts 30,0 MHx/ Span 400.0 MHz | | [cF28.25 6Hz 1001 pts 30,0 MHx/ Span 400.0 MHz
7 Marker Tabic 7 Marker Tabic
W 1 28.22283 GHz 1291 dBm Qcc B 188,503 544 665 MHz W 1 28.21763 GHz 12,09 dBm Qcc B 188.890991 84 MHz
n 1 28154573 GHz 512 dbm. Occ B Gentroid 28,249 024 34 GHz n 1 28154611 GHz 5.26 dbm. Occ B Gentroid 28,249 056 204 Gz
i ! 28343 475 Ghz 637 dbim. Oce B Freq Offset 75650576 103 ke i ! 2834350 Ghz 638 dbim. Oce B Freq Offset -543.796.018 275 khz
[ R [
22:56:39 14.03.2023 22:50:37 14.03.2023

TEL: 886-3-327-0868 Page Number 1 A3-20f38
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT
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DET-s-OFDM Module 0

NR Band n261

Lowest Channel / 200MHz / 16QAM

Lowest Channel / 200MHz / 64QAM

RefLevel 20,60 dBm  Offset 45195 = RBW 1 MHz
1.6ms = VBW 3MHz _ Mode Auto Sweep

Reflevel 80,60 d8m  Ofset 45,1906 = RBW 1 Mz
At 5B = SWT_ 1.6ms ® VBW 3 MH: _Mode Auto Sweep

1 Occupied Bandwis

30 30
20 dee 2
10 1 10 T
A AN
Al AN
o, 0 4B Wiy

] L

M mAL ” - A
Al i i S Y e
40 dtir
50 dti
(CF27.6 GHz 1001 pts 0.0 MH1/ Span 800.0 MHz | | |CF 27.6 GHe 1001 pts. 40.0 MHz/_ Span 400.0 MHz
2 Marker Toble
] 1 2761279 GHz 11,64 dBm Gcc B 189.791 514662 MHz 2767592 GHz et B 190080455 221 MHz
n 1 27,503 86 GHz 226 dim Occ B Centroid 21.598 755 238 GHe 27503373 64 Oct B Centroid 27598413 54 Gz
£ I 27643651 GH 774 dben Oce B Frea Offset 120402 126 WHz 27693 154 GHx Occ B Freq Offset 1586 85 729 MHz
oo INMNNE o U e NIIMEEL & O

16:59:16 09.03.2023

16:59:44 09.03.2023

Middle Channel / 200MHz / 16QAM

Middle Channel / 200MHz / 64QAM

Reflevel 30,3648m  Ofset 45,1048 = RBW 1 Mz

Reflevel 30,3648m  Ofset 45,1048 = RBW 1 Mz

it 0B = SWT  0ms = VW 3 bz Wode Ao Smeep it 0B = SWT  0ms = VW 3 bz Wode Ao Smeep
1 Occupied Banidin 1 Occupied Banidin
i i
20 20
0 0
10 dbor e 10 dbor
AR ANAANAR
N SUYVTY VY N i Y
| vy
|
T
1 1
! | | | 1
s AN \ )
Y A A LA By - A Livast
30t PaiCL A& N Tulh A aTANY e S hrae i s
(CF 27,925 GHz 1001 pts 40.0 MHz/ Span 400.0 MHz | | [CF 27.925 GHz 1001 pts 40.0 MHz/ Span 400.0 MHz
 arkar T  arkar T |
M 1 27.883 44 GHz .72 dBm Dec B 189.907 764 048 MHz M 1 2798334 GHz 9.53 dBm Dec B 189.906 474557 MHz
il 1 27.828 635 GHz 356 dBm Occ B Centroid 27.923 589 263 GHz ™ 1 27828478 GHz 366 dbm et B Centrokd 27923431226 GHz
n 3 38018543 G 833 2o O Bu Freq Offser 1410736841 Mtz n 3 28018 300 G 5.5 dim Ot BoFreg Ottt 1568 773 561 Mt
L o mmm— o

20:20:13 10.03.2023

20:20:36 10.03.2023

Highest Channel / 200MHz / 16QAM

Highest Channel / 200MHz / 64QAM

Reflevel 30,3648m  Ofset 45,1048 = RBW 1 Mz

Reflevel 30,3648m  Ofset 45,1048 = RBW 1 Mz

At 0B ® SWT  1.6ms & VBW 3 Mz Mode Auto Sweep At 0B ® SWT  1.6ms & VBW 3 Mz Mode Auto Sweep
1 Occupied Bandwidth 1" 1 Occupied Bandwidth
TR w
o anasyssosel | [
0 0
10 B . - 10 B ¥
‘,.\‘.\Jn‘\\..j\"q . ‘n,;*L AP M e I N WAAMY P
o o ;
] [ | |
|
\
I r 1 T
| | | | |
il ! 4
T T T
A " | Inafhepi gt . J |
Y P L N O Wi i, e e " | NP R Y LT YETE NP RN I PR
CF 28.25 GHz 1001 pts 40.0 MHz/ Span 400.0 MHz | | |CF 2825 GHz 1001 pts 50.0 MHz/ Span 400.0 MHz
3 Marker Table 3 Marker Table |
W 1 28.26359 GHz 8.96 diim Occ b 189.078638 312 MHz W 1 28,308 34 GHz 7.5 déim Occ b 188.988 285001 MHz
T 1 28,154 347 GHz 197 dim cc B Centroid 26148696 531 GHz il 1 28,154 462 GHz 285 dim cc B Centroid 26248956 368 GHz
ir] 1 28,343 426 GHe 506 dim Occ B Freq Offset 1,113 469086 MHz ir] 1 28343451 GHe 321 dimy Occ B Freq Offset 1043631011 MHz
Sesscing - ARINERNEE o [T e

22:54:28 14.03.2023

22:55:23 14.03.2023

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : A3-30f38




swamranas. FCC RADIO TEST REPORT Report No. : FG190614-07D

DET-s-OFDM Module 0

NR Band n261

Lowest Channel / 300MHz / BPSK Lowest Channel / 300MHz / QPSK

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

At OB = SWI_ 24ms ® VBW 3 MH: _Mode Auto Sweep At OB = SWI_ 24ms ® VBW 3 MH: _Mode Auto Sweep
1 Occupied Bandwis 1 Occupied Bandwis

20 20
o . T IR LT PR A KPP Y e T e o TR TR
e Oy e T R I | [PV T
o i " | | |
| { ‘ | ‘
\ ! [
- 7 ¥ T |‘ ! ! i TN T ! y RN
AR TR AR AT DY R T A X e AT ATATA R R aray
-.ﬂ,‘\"t‘l‘-t‘h'a‘““r\*\’ Vv TeriTan WRARATART o g TSR My
|CF 27.65 GHx 1001 pts. 0.0 MHz/ Span 600.0 MHz |CF 27.65 GHx 1001 pts. 0.0 MHz/ Span 600.0 MHz
3 Marker Table 3 Marker Table
W 1 2157208 GH: 12.75 dBm Oce B 288.208496175 MHz W 1 21,663 79 GH2 11.88 dBm Oce B 288.090335.547 MHz
n 1 27.504986 Gz .68 dBm Oct B Centrodd 27.649089 785 Gz bl 1 27504544 GHz 658 dBm Oct B Centrodd 27,648 589 504 Gz
i 27793194 Gits 10.18 dm Oc o Freq Offset 10214855 537 kil i 27792635 Gita 738 dBim Oc o Freq Offset 1410496 28 Mtz
s DNNNNNM o T s NN o
20:34:30 05.03.2023 20:30:40 05.03.2023

Middle Channel / 300MHz / BPSK Middle Channel / 300MHz / QPSK

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

Ouh = SUT 24 o VEW 3 ets_biode AutoSwerp Ouh = SUT 24 o VEW 3 ets_biode AutoSwerp
20 20
i T T m i 10, + - -
T AWAN AL e
) AR TL RN TR ) LNV
| | |
[ 1 1
| ' | I '
- =% yrowy " PEERR e N - LAty J N CiE T T
WY TS T T [T YT ! W p g et APV T ] T AT )
|CF 27.925 GHz. 1001 pts. 0.0 MHz/ Span 600.0 MHz |CF 27.925 GHz. 1001 pts. 0.0 MHz/ Span 600.0 MHz
AT AT [
M1 1 21.980 74 GHx 12.76 dBm Okt B 283.973657 763 MHz M1 1 280275 GHz 12.79 dBm Okt B 284.465862 148 MHz
™ 1 27.778803 GHz 867 dBm Occ B Centroid 27920789 532 GHz ™ 1 27.778 665 GHz 9.98 dBm Occ B Centroid 27.920 898 39 GHz
e NN O e RN O

20:41:41 10.03.2023 20:42:10 10.03.2023

Highest Channel / 300MHz / BPSK Highest Channel / 300MHz / QPSK

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

At 0 & ST 3.4ms & VBW 3 Wi Mode uto Smeep At 0 & ST 3.4ms & VBW 3 Wi Mode uto Smeep
| Gecupied Bandidtn | Gecupied Bandidtn
Wi Wi
30 doi 30 doi
20 20
0 — x 0
A pAnflyl oA
o | o { ;‘
1
! il ! I N
B A At At Gl VIR - 4 i Aol T FRPPRAFTNY IV g
I I v, fopmyen B At e ol S
|CF 28.2 GHz 1001 pis 0.0 MHz/ Span 600.0 MHz | | |CF 28.2 GHz 1001 pis 0.0 MHz/ Span 600.0 MHz
S Marke- Tobie S Marke- Tobie
i 1 2817182 GHz 1054 dBm Oce b 288.068168473 MHz i 1 2821013 GHz 9.1 dém Oce b 287655486 188 MHz
T 1 28055428 GHz 438 dBm et B Centrokd 28.199.462 416 GHz m 1 28055965 GHz 5.75 diim Occ B Centroid 28.199 792 944 GHz
n 28343497 GHe 550 dbm Occ B Freg Offser 537,553 643 235 ke n 28343631 GHe £47 dbm O b Freg Ottt 207,056 014349 ks
oo NN R oo EIMINN A S
01:02:45 15.03.2023 00:26:59 15.03.2023

TEL: 886-3-327-0868 Page Number 1 A3-40f38
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-07D

DET-s-OFDM Module 0

NR Band n261

Lowest Channel / 300MHz / 16QAM

Lowest Channel / 300MHz / 64QAM

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
At 0dB = SWT

2.4ms ® VBW 3 Mz Mode Auto Sweep

20:31:38 09.03.2023

At 0B & SWI 2.4 = VBV 3 MH:_Mode Auto Sweep
 ecupled Bani  ecupled Bani
20 20
0 0 =
Rodmnt o ARt
X X osaptan (AR
. ! I
T
_ | | | |
’\ \1' L4 |
gAY Yt A P, 3ot kg iAol bt (WA m "
el e R A I gttt o e oA
|CF 27.65 GHx 1001 pts. 0.0 MHz/ Span 600.0 MHz |CF 27.65 GHx 1001 pts. 0.0 MHz/ Span 600.0 MHz
S Marker Tabie S Marker Tabie |
i 1 2177101 GHz 943 dBm e b 288.181 462 828 MHz i 1 2771713 GHz 732 dBm e b 288092331374 MHz
T 1 27504863 GHa 613 b e b Centroid 27,64895635 Gz n 1 2150476 Gtz 380 e b Centroid 27,648 806662 Gz
i i 2179305 Gta 707 din O B Freg Offst 1043 649 638 MHa i i 27.792853 Gta 300 g O B Freg Offst 51193 337817 s
o mmm - o mmm -

20:32:32 09.03.2023

Middle Channel / 300MHz / 16QAM

Middle Channel / 300MHz / 64QAM

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
OB = SWI_ 24ms ® VBW 3 MH: _Mode Auto Sweep

20:42:4% 10.03.2023

At 0B @ SWT 2.4 & VEW 3 i Mode AutoSmeep At
1 Occupied Bandidth T 1 Occupied Bandidth
w101 i
30 dBrw 28,028 700 Ghz 0 dim
20 20
10 10 —
Ff Anf s an \
N N AN )
[T i
|
A I gt - - \
st hbbagt v dofiyiachebuaty i b e A e f A J y sty e
|CF 27.925 GHz 1001 pis 0.0 MHz/ Span 600.0 MHz | | |CF 27.925 GHz 1001 pis 0.0 MHz/ Span 600.0 MHz
T ok Tabie T ok Tabie |
M 1 28.0287 GHz 10.14 dBm Dec B 283.622 304 892 MHz M 1 28.00352 GHz 8.89 dBm Dec B 28422057531 MHz
il 1 27778731 GHz 208 dBm Occ B Centroid 27.920 541792 GHz ™ 1 27.778585 GHz 492 dbm et B Centrokd 27920695 775 GHz
i i 28062 353 G 130 dm Ot BoFreg Ottt 4,456 207 629 Wiz i i 28062 806 G 2120 dbm Ot BoFreg Ottt 4300125 19 s
s I e N o 0

20:43:32 10.03.2023

Highest Channel / 300MHz / 16QAM

Highest Channel / 300MHz / 64QAM

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
OB = SWI_ 24ms ® VBW 3 MH: _Mode Auto Sweep

00:29:23 15.03.2023

At 0B & SWI 2.4 = VBV 3 MH:_Mode Auto Sweep At
1 Gecupied Bandmidtin 1 Gecupied Bandmidtin
i i
20 dg 20 dg
20 20
0 - 0
FuANAarab WAL, e e i [Pt T N ) M AL a1
o o
T T T i
| |
| ! | | f H
| | If |
. 'q | | | n ‘.
| Wt TR SO ’ ! i ¥
Ao vl e T Ly | T TP
A AR v
|CF 28.2 GHz 1001 pts. 0.0 MHz/ Span 600.0 MHz |CF 28.2 GHz 1001 pts. 0.0 MHz/ Span 600.0 MHz
ke Tabie ke Tabie |
i 1 28.216 78 GHz 782 dBm e b 281.543 385851 MHz i 1 28.28092 GHz 6.08 dBm e b 281.198 364 146 MHz
T i 26055857 G 279 48 e b Centroid 28,199 650 046 Gz T 1 26056 233 62 275 dm Ot B Centroid 28.195831712 Gz
i i 26343431 Gta 485 dim O Bu Freq Offser 310953 130278 ks i 3 26343 31 Gta 188 b O B Freg Offst 168,368 356 499 s
o o o T

00:37:37 15.03.2023

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : A3-50f38



ssamanas. FCC RADIO TEST REPORT

DET-s-OFDM Module 0

NR Band n261

Lowest Channel / 400MHz / BPSK

Lowest Channel / 400MHz / QPSK

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
At OdB = SWI_ 32ms ® VBW 3 MH: _Mode Auto Sweep
1 Occupied Bandwidth

0dB = SWT
Lipied Bandwidth

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
3.2 ms ® VBW 3 Mz Mode Auto Sweep

i

o T

ey

) I \‘ | \f |

‘ I - f

|
‘.{l"."!‘\f".‘ vt TR TAIRTANTTY LT '.1“'#

T

CF27.7 GHe 1001 pts 80.0 MHz/ Span 800.0 MHz

1001 pis

oo INNINM o

04:31:19 10.03.2023

04:25:53 10.03.2023

Middle Channel / 400MHz / BPSK

Middle Channel / 400MHz / QPSK

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
At OdB = SWI_ 32ms ® VBW 3 MH: _Mode Auto Sweep
1 Occupied Bandwidth

0dB = SWT
1 Occupied Bandwidth

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
3.2 ms ® VBW 3 Mz Mode Auto Sweep

num,.w

it Aol LT TR

| H

|
| | f Lo

T

e
AT R R

N |
A ' '

|
'~'¢l|| ,’m"l W\"‘"{I‘\ Y

(CF 27,925 GHz 1001 pts 80.0 MHz/ Span 800.0 MHz

2 Marker Table
M 1 27.15157 GHz 10.27 dBm Dec B 38722878173 MHz
T 1 27729 209.GHz 783 dbm Ot B Centroid 27922823457 GHz
n 1 26,116 438 GHz 6.68 dBm Qe B Freq Offset -1.176512 965 Mz

e NN R

02:45:46 14.03.2023

1001 pis

1 27.75077 GHz 10.47 dBm

1 27728927 GHz
1 28,116 261 GHz

02:44:14 14.03.2023

Highest Channel / 400MHz / BPSK

Highest Channel / 400MHz / QPSK

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
At OdB = SWI_ 32ms ® VBW 3 MH: _Mode Auto Sweep
1 Occupied Bandwidth

RefLevel 35,19dBm  Offset 35,1906 = RBW 1 Mz
0dB = SWT
1 Occupied Bandwidth

T e

Fartelly u.,"q',-\l A

1l
| \ | \ | |
|

|
I| Uty Al
G

e T I L v

[ENTER PRVIER B BY

(CF 28.15 GHz 1001 pts 80.0 MHz/ Span 800.0 MHz

1001 pis

oo NN R

04:00:44 15.03.2023

03:56:56 15.03.2023

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

Report No. : FG190614-07D

Nl }”[T:ﬁqi\"lll“"' 'rﬂb"nnl\'f | ‘;\Wff‘ff\

3.2 ms ® VBW 3 Mz Mode Auto Sweep

AT




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG190614-07D

DET-s-OFDM Module 0

NR Ban

d n261

Lowest Channel / 400MHz / 16QAM

Lowest Channel / 400MHz / 64QAM

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
OdB = SWI_ 32ms ® VBW 3 MH: _Mode Auto Sweep

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

At OdB = SWI_ 32ms ® VBW 3 MH: _Mode Auto Sweep

20 20
0, - —— 10 1
B plnitnttoit el [ﬁ ivdl B Sl el et
: | ‘ ‘ | | f !
I B | T
e L v WA et R T s IR T SO
|CF 27.7 GHz. 1001 pts. 80.0 MHz/ Span 800.0 MHz |CF 27.7 GHz. 1001 pts. 80.0 MHz/ Span 800.0 MHz

P T

04:28:30 10.03.2023

04:30:03 10.03.2023

o
e NN o T

Middle Channel / 400MHz / 16QAM

Middle Channel / 400MHz / 64QAM

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

RefLevel 35,19dBm  Offset 35,1906 = RBW 1 Mz

oo NN RS

02:44:42 14.03.2023

At 0B ® SWT  32ms ® VW 3 Mz Mode Auto Sweep At 0B ® SWT  32ms ® VW 3 Mz Mode Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
Wl e [IT
0 dim 27 838 650 Ghz 0 dim 7875
20 20
© ; © +
AT YT I TR T PR TR T8 Py ATA . b iy ATOR PN R R
B ’I;”J""‘Wfll‘uun“"u i n‘,ll"nh'hfn il B "ﬂ-n‘ﬂ-ﬂ-uuu:n.k"" M. bty Winsdl i BRLIN il
LALLLY Ll l ULULLL |pv|n| T ‘|| mw[m\m it W‘n[”lnm” AL
Il Il Il
\‘l l' ! ‘| I
| ! | | | |
ol ' ‘m“{""\ LT } v IJ \ i
i IR Ll VT B alhiat Minsdo el b Wt ot
¥ e el G W et ‘.\..J."
|CF 27.925 GHz 1001 pis 80.0 MHz/ Span 800.0 MHz | | |CF 27.925 GHz 1001 pis 80.0 MHz/ Span 300 ﬂMHx'
2 Marker Table
W 1 27.838069 GHz 8.53 diim Occ b 387.249822 158 MHz W 1 21.80752 GHz 6.24 diim Occ b 387.003571 907 MHz
T 1 1772982 GHa 5.7 dim cc B Centroid 27.922906.966 GHz T 1 17729274 GH 371 dim cc B Centroid 17902778752 GHz
ir] 1 28116532 GHe 551 dim Occ B Freq Offset -2.03033 787 MHz ir] 1 28116 284 GHe .14 dimy Occ B Freq Offset -2.221 248 354 MH:

02:45:22 14.03.2023

e
[

Highest Channel / 400MHz / 16QAM

Highest Channel / 400MHz / 64QAM

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

RefLevel 35,19dBm  Offset 35,1906 = RBW 1 Mz

P T

03:57:49 15.03.2023

At 0dB @ SWI_ 33ms & VEW 3 Mtz Mode AutoSweep At 0dB @ SWI_ 33ms & VEW 3 Mtz Mode AutoSweep
) Occupied Bandidih ) Occupied Bandidih
20 20
0 . 0
3 A Y el I
B i s yibad]_ ot p i (I .JI [t Mﬁ‘ﬁl B et ton a0 -'Wl
‘ \‘ ! | l} I I
| | }
| k} | | | \\! ‘
! (Y TR Y e
n eV o L b TTIRY . e J | it et
Ay 30 A iy 77
|CF 28.15 GHx 1001 pts. 80.0 MHz/ Span 800.0 MHz |CF 28.15 GHx 1001 pts. 80.0 MHz/ Span 800.0 MHz

03:59:13 15.03.2023

o
N

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

A3 -7o0f38



swamranas. FCC RADIO TEST REPORT Report No. : FG190614-07D

CP-OFDM Module 0

NR Band n261
Lowest Channel / 200MHz / QPSK Lowest Channel / 300MHz / QPSK

Reflevel 80,60 d8m  Ofset 45,1906 = RBW 1 Mz Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
At 5B = SWT_ 1.6ms ® VBW 3 MH: _Mode Auto Sweep At OB = SWI_ 24ms ® VBW 3 MH: _Mode Auto Sweep

1 Occupied Bandi 1 Occupied Bandi
i
" w
10 i
STV
VWY g o
0 dbe ‘ it t
10 die
| \ : TR
. S T o vl AT YWy
b pprtmnrphaent MMk At b
40 db
G276 GA 1001 pis 5.0 MHa/ Span 200.0 MHz | | ¢ 27,65 GHz 1001 pis 8.0 MHa/ Span 600.0 MH:
2760839 GHz Oce b 183,54 022915 MHz 27.7830] GHz Oce b 29017224761 MHz
27.502 887 GHz et B Centrokd 27.599 51449 GHz 27.504 875 GHz et B Centrokd 27649961 621 GHz
27,606 142 G Occ B Freg Offser 485510037 804 ki 27795 048 G Occ B Freg Offser 36.179005 783 iz
I [
18:12:55 03.03.2023 20:30:04 03.03.2023

Middle Channel / 200MHz / QPSK Middle Channel / 300MHz / QPSK

Reflevel 30,3648m  Ofset 45,1048 = RBW 1 Mz Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

At 0B & SWI 1.6 = VBW 3 Mz _Mode Auto Sweep At 0B & SWI 2.4 = VBV 3 MH:_Mode Auto Sweep
1 Gecupied Bandmidtin 1 Gecupied Bandmidtin
i i
20 dg
30
20
0
0
" P TTPTYIINC
10 dBar P oy I LA
ARRARAN N AT
A NNy B
! |
| 10 dBir : | |

R SRR YU

B L

Ty Rl
VAN
(TN [T ETTT o ton s | (6 2793 e o6 s soana; Spanon0iiHE
ke Tt ke Tt |

M 1 27.866 26 GHz 10.76 dBm Dec B 191.434831 798 MHz M 1 28.0269 GHz 10.00 dBm Dec B 291.684 808323 MHz

™ 1 2782861 GHz 532 dBm Occ B Centroid 27924327 587 GHz ™ 1 27778784 GHz 6.95 dBm Occ B Centroid 27924626 385 GHz

i ; 202008 it P dbm O e feg Ot S 15 e i ; prptein isdbn O e e O STAg e a0 e

e o o e o

2029107 10.03.2023 2044129 10.03.2023

Highest Channel / 200MHz / QPSK Highest Channel / 300MHz / QPSK

Reflevel 30,3648m  Ofset 45,1048 = RBW 1 Mz Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

At 0B ® SWT  1.6ms & VBW 3 Mz Mode Auto Sweep At OB ® SWT  2.4ms ® VBW 3 Mz Mode Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
w [IT
30 dBm
0
20
0
© -
10 dbare PR gy Pt .n\»;v--fﬂ i

‘,‘\'_«'A N T AR AR A ) ; |
i | | | | | |

. | 4
| | | | | |

I
1
| L Mt M A .Lr\",,/dp,.‘w_

P et

" AP A A o
O it L PN LA i
2825 6K 1001 prs 0.0 MHa/ Span 200.0 WHz || |cF 28.2 6He 1001 pis 60.0 MHz/ Span 600.0 MHz
3 Marker Table 3 Marker Table
W 1 28,6518 GHz 5.05 déim Occ b 192.566019 378 MHz W 1 28.3025 GHz 7.29 diim Occ b 290.925 261 325 MHz
T 1 28154392 GHa 460 dim cc B Centroid 28250 665 386 GHz m 1 28055761 GHa 307 dim cc B Centroid 26,201 223 446 GHz
ir] 28,346 948 GHe 7.50 dim Occ B Freq Offset 665,385 605,003 kHz ir] 28,346 646 GHe 536 dim Occ B Freq Offset 1223045969 MHz
[ ] ) ) [T e
22:49:36 14.03.2023 00:15:48 15.03.2023

TEL: 886-3-327-0868 Page Number : A3-80f38
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FG190614-07D

CP-OFDM Module 0

NR Band n261

Lowest Channel / 400MHz / QPSK

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
At OdB = SWI_ 32ms ® VBW 3 MH: _Mode Auto Sweep

i .

20 dom
20
10 l

A o At st
1 [ ‘/\v’ipﬂvmw ."M{
- ‘ | i

) cotbhaad , I

ooty e o A b
|CF 27.7 GHz. 1001 pts. 80.0 MHz/ Span 800.0 MHz

M 1 27.81189 GHz 7.48 dBm Dec B 390.797 273972 MHz
T 1 27503926 GHz 484 dim Ot B Centroid 27689324715 GHz
n 1 27894723 GHz 547 diim Qe B Freq Offset 675285 166 313 ks

PRI
. L]

04:24:20 10.03.2023

intentionally blank

Middle Channel / 400MHz / QPSK

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz
At OdB = SWI_ 32ms ® VBW 3 MH: _Mode Auto Sweep
1 Occupied Bandwidth
M
30 dBm

20

0

L o S e
T WW"“”I“"“” frimet
. ‘ ‘.
Vi kot bttt oot
b RO A
.

o

10 8Bm

(CF 27,925 GHz 1001 pts 80.0 MHz/ Span 800.0 MHz
2 Marker Table

M 1 27.7292 GHz 151 dBm Dec B 391935346162 MHz
T 1 27729076 GHz 7.51 dm Oce B Centroid 27.925 043 488 GHz
n 1 26121011 GHz 659 diim Qe B Freq Offset 43488273201 kHe

vescin INNENM o

02:43:37 14.03.2023

intentionally blank

Highest Channel / 400MHz / QPSK

Reflevel 35,1048m  Ofset 45,1006 = RBW 1 Mz

At OdB = SWI_ 32ms ® VBW 3 MH: _Mode Auto Sweep
1 Occupied Bandwidth

30 dBm
20

© -
B (ot A ey | Apptessmpliffopals

I AL )

(CF 28.15 GHz 1001 pts 80.0 MHz/ Span 800.0 MHz
M 1 28303 45 GHz 6.61 dBm Dec B 390.083 663 085 MHz
T 1 27.856 242 GHz 355 dim Oce B Centroid 2815128397 GHz
n 1 26306 326 GHz 4.93 diim Qe B Freq Offset 1283 970 443 WHz

vescin NNENE o O

03:49:10 15.03.2023

intentionally blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : A3-90f 38




ssamonias. FCC RADIO TEST REPORT Report No. : FG190614-07D

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module 0 NR Band n261 : BE (dBm) 1 RB
BW 200MHz 300MHz 400MHz
Limit (dBm) BPSK | QPSK [16QAM|64QAM| BPSK | QPSK |16QAM|64QAM| BPSK | QPSK |16QAM|64QAM

Low | 0~10%0B | =-5 | -19.68 | -19.62 | -20.33 | -18.43 | -25.4 | -25.36 | -24.49 | -24.41 | -21.62 | -20.55 | -21.88 | -20.76
CH | >10%0B |=<-13 -24.04  -25.89 |-25.06 | -26.08 | -16.35 | -16.98 | -18.95 | -20.09 | -15.1 |-15.69 | -16.84 | -16.9

High | 0~10%0B | =-5 | -19.02 | -18.62 | -17.45 | -20.48 | -17.43 | -19.25 | -20.75 | -22.37 | -21.87 | -20.77 | -21.78 | -22.82

CH | >10%0B |=<-13 -21.86 | -21.94 | -21.47 | -24.32 | -17.84 | -17.65 | -17.42 | -20.91 | -14.13 | -15.71 | -15.81 | -17.97

Result Compliance
Mode CP-OFDM Module 0 NR Band n261 : BE (dBm) 1 RB
BW 200MHz 300MHz 400MHz
Limit (dBm) QPSK QPSK QPSK2
Low | 0~10%0B | =-5 -17.64 -24.54 -22.6
CH | >10%0B |<-13 -18.25 -19.12 -15.66
High | 0~10%0B | =-5 -18.14 -19.32 -22.08
CH | >10%0B |=<-13 -20.87 -17.58 -14.05
Result Compliance
Mode DFT-s-OFDM Module 0 NR Band n261 : BE (dBm) Full RB
BW 200MHz 300MHz 400MHz
Limit (dBm) BPSK | QPSK |16QAM|64QAM| BPSK | QPSK [16QAM 64QAM| BPSK | QPSK |16QAM 64QAM

Low | 0-10%0B | =-5 | -28.57 | -28.49 | -30.91 | -33.59 | -28.29 | -28.62 | -31.49 | -35.06 | -28.8 | -28.9 | -32.41 | -35.69
CH | >10%0B |=<-13 -29.54 | -28.76 | -31.86 | -34.57 | -28.03 | -28.34 | -32.47 | -35.88 | -28.92 | -28.43 | -32.7 | -36.29

High | 0~10%0B | =-5 | -29.05 | -28.37 | -32.08 | -35.38 | -26.92 | -26.43 | -31.25 | -35.39 | -26.32 | -26.51 | -31.85 | -35.82

CH | >10%0B |=-13 -29.87 | -28.87 | -33.4 -37 | -26.87 | -26.91 | -31.5 | -35.88 | -25.77 | -26.31 | -32.02 | -35.82

Result Compliance
Mode CP-OFDM Module 0 NR Band n261 : BE (dBm) Full RB
BW 200MHz 300MHz 400MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -30.84 -31.68 -32.67
CH | >10%0B [=-13 -32.25 -32.83 -33.92
High | 0~10%0B | =-5 -30.14 -30.22 -32.01
CH | >10%0B |=<-13 -32.3 -31.6 -31.81
Result Compliance
TEL: 886-3-327-0868 Page Number : A3 -10 of 38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-07D

DET-s-OFDM Module 0

NR Band n261 / 200MHz / BPSK

RefLevel 29368 Offset 45.19 dB Mods Auto Sweep S6L Ref Level 39.36dBm  Offset 45190 Made Auto Sweep 6L
Count 100/1 Count 100/100
U rl
Line _SPUR|0US_LINE_ABS_042 Line _SPUROUS_UINE_ABS_002
20 dBm
10
0 a
SEURIOUS_LINE | ABS 00 SRURIOUS_LINE_ABS_002
-0 ‘l 1 20
30 ‘ |! | l‘ { 30 ‘ L J
J P . \_u \ — . ) s iy ke \ﬂ \ " A
50 50 dBs
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz | | |CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summar I
27.000 GHz 27480 Gz 1,000 MHz 21-“013=!H= -24.04 dBm -11.04 dé 37.000 GHz 27.480 GHz 1.000 Mz 27.05083 GHz -39.97 dBm -26.97 dB
27.480 GHz 27.500 GHz 1,000 MHz 27.49992 GHz -19.68 dBm 14,68 dB 27,480 GHz 37,500 GHz 1000 MHz 27.49823 GHz -20.62 dBm 3562 dB
27500 GHz 28350 GHz 1,000 MHz 27.60233 GHz 1849 dBm -31.51 dB 37500 CHy 283506H: 1000 Mz 28. iz 16.29 dBm 337148
26350 6Hz 26370 6Hz 1,000 Mtz 2836442 GHz 4010 dBm -35.10dB 38350 Ghie 38370 GHy 1000 W 2835001 GHz 19,02 dBm 1502 dB
28.370 Gz 29.000 Ghz 1.000 Mz 28.84525 GHz -36.41 dBm 2341 dB 28370 GHz 39,000 GHz 1,000 Mbz 2844540 GHz -21.86 dBm -8.86 dB
- = Pons 5
oo s ety DR DO
18:27:02 09.03.2023 22:46:28 14.03.2023
Ref Level 3936 dBm  Offset 451348 Mode Auto Sweep SGL Ref Level 3336 dBm OMset 4519 dB Made Auto Sweep SGL
Count 100/100 Count 100/100
1 Avg
e
Line _SPUR|OUS_LINE_ABS_042
20 dBm-
10
0 0
SEURIOUS 1IN ABS 00! SPUMBOUS tINE ABS 002
) | ! 20
- I - g ]
AN PNV
J i I " || | I ™ I " . .
50 50 d
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summa
27.000 GHz 27.480 Ghz 1.000 MHz 271026&!": -25.89 dBm 1289 d8 27.000 GHz 27.480 GHz 1,000 MHz 27.01043 GHz -40.10 dBm -21.10dB
27.480 GHz 27500 GHe 1,000 MHz 2749995 GHz -19.62 dBm -l462d8 27,480 GHz 27.5006GHe 1,000 Miz 27.49845 GHz -40.51 dBm -35.51dB
7500 Gtz 26350 Gtz 1.000 MHz 27.60249 GHz 18.96 dBm -31.04 dB 27500 GHs 28.350 GHe 1000 Mz 28’ (z 16.25 dBm 337548
28350 GhHz 28370 Ghz 1,000 MHz 2836483 GHz -40.25 dBm 3525 dB 28.350 GHz 28370GHz 1,000 MHz 28.35001 GHz 18.62 dBm 13.62 dB
28.370 GHz 25,000 GHz 1,000 MHz 28.845 57 GHz -35.87 dBm 2287 dB 28370 GHz 29,000 GHz 1,000 MHz 28.44603 GHz -21.94 dBm -8.94 dB
e o 5
[ ] : T
18:20:55 09.03.2023 22:42:23 14.03.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-07D

DET-s-OFDM Module 0

NR Band n261 /

200MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 3936 dBm  Offset 45,19 8

L s Ref Level 3936 dBm  Offset 4519 B Mode Auto Sweep s6L
Count 100/1 Count 100/100
i |
Line _SPUR|OUS_LINE_ABS_0d2 Line _SPUR|OUS_LINE_ABS_0G2
20 dBm
10
0 o
SEURIOUS_LINE | ABS 00 SRURIOUS_LINE_ABS_002
-0 ‘| 20
30 fl\ j l‘ { 30 ‘ | | .\
wod I AN VAL — ; ) i N \_U ,
50 50 dBs
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz | [ [F 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summar I
27.000 GHz 27480 GHe 1,000 MHz 21_5@!;& -25.06 dBm -12.06 dB 37.000 GHz 27.480 GHz 1.000 Mz 27.03322 GHz -39.88 dBm -26.88 dB
27.480 GHz 27.500 GHz 1,000 MHz 27.49996 GHz -20.33 dBm 1533 dB 27,480 GHz 37,500 GHz 1000 MHz 27.49857 GHz -20.84 dBm -35.84 dB
27500 GHz 26350 GHz 1,000 MHz 27.60262 GHz 17.97 dBm -32.03 dB 27 500 GHz 28,350 GHz 1000 Mz 28. GHz 16.13 dBm 338748
26350 6Hz 26370 6Hz 1,000 MHz 2835170 GHz 40.16 dBm -35.16 dB 38350 G 8370 GHy 3000 Witz 2835002 GHz 745 dBm 1245 dB
28,370 GHz 29,000 GHz 1,000 MHz 28.845 -36.44 dBm -23.44 dB 28370 GHz 29.000 GHz 1.000 MHz 2844572 GHz -21.47 dBm -8.47 dB
- PR 5
] == PR
18:58:13 09.03.2023 22:44:37 14.03.2023
Ref Level 3936 dBm  Offset 451348 Mede Auto Sweep SGL Ref Level 3336 dBm OMset 4519 dB Made Auto Sweep S6L
Count 100/100 Count 100/100
1 Avg
e
Line _SPUR|OUS_LINE_ABS_0X2
20 dBa
10
0 0
SPURIOUS 1INE ABS 00! SPURIOUS N ABS 002
20 ‘l i 20
-30 ll \“ r 30 | | ‘\ ﬁ
s AN Y. . " . LA .
50 50 d
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summa
27.000 GHz 27.480 Ghz 1.000 MHz 27102&3!": -26.08 dBm -13.08 d& 27.000 GHz 27.480 GHz 1,000 MHz 27.00084 GHz -40.07 dBm -21.07 dB
27.480 GHz 27,500 GHz 1,000 MHz 27.49998 GHz -18.43 dBm -13. 27.480 GHz 27.500 GHz 1.000 MHz 27.49401 GHz -40.65 dBm -35.65 dB
27500 GHz 26350 GHe 1.000 Mz 27.60283 GHz 16.18 dBm 27.500 GHz 28.350 GHe 1,000 MHz 2838677 GHz 15.16 dBm -34.84 dB
26350 Ghz 28370 GHz 1,000 MHz 2835195 GHz -39.58 dBm 28350 GHz 28370 Gz 1,000 Mz 28.35001 GHz -20.48 di 15.48 dB.
28370 GHz 29,000 GHz 1.000 MHz 2884538 GHz -37.80 dBm 28.370 GHz 29.000 GHz 1.000 MHz 28.446 66 GHz -24.32 dBm 113248
Reair e —
18:44:32 09.03.2023 22:45:44 14.03.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-07D

DET-s-OFDM Module 0

NR Band n261 / 300MHz / BPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 20,68 dBm  Offset 45,19 8 Mode Auto Sweep

56l Ref Level 30.69dBm  Offset 45.19 dB Mode Auto Sweep s6L
Count 100/100 Count 100/100
T Spurious Emisiony ®1 fwg | | [1Spurious Emissions @i A
e Tt Chec T
Line SPURloUS_LINE_ABS_ 042 Line _SPURJOUS_LINE_ABS._002
20 dBm-
10 dBm 1
o 0 dbr
10 10 dés
SPURIOUS,_LINE | ABS 007 SPURIOUS_UNE_ABS_002
-20 dBmv A I
30 | H | 30 dBm l } l& l
i L ANAL I | AL
TR i > = Lo —r . T " e e e | e e e
50 50
-0 -60
40005 pts. 200.0 MHz/
27.000 GHz 27470 GHe 1,000 MHz 2"-#0338!% 35 db 37.000 GHz 27.470GH: 1.000 Mz 27.417 74 GHz -33.23 dBm -20.23dB
27.470 GHz 27.500 GHz 1,000 MHz 27.49998 GHz .40 dB 27.470 GHz 37,500 GHz 1,000 MHz 27.49885 GHz -21.64 dBm -36.64 dB
27500 GHz 28350 GHz 1.000 MHz 27.60257 GHz -34.18dB 27.500 GHz 28350 GHz 1.000 Mz 28.34675 GHz 15.36 dBm -34.64 df
26350 6Hz 26380 6Hz 1,000 Mtz 28.35633 GHz 41.03 dBm -36.03 dB 38350 Ghie 38380 GHy 1000 W 2835004 GHz 17.43 dBm 1243 d8
28,380 GHz 29.000 GHz 1,000 MHz 28.922 38 GHz -37.23 dBm -24.29 dB 28,380 GHz 29.000 GHz 1.000 MHz 28.44615 GHz 17.84 dBm -4.84 dB
- o Ponn 3
- mmmm o oy R 5 L
20:27:34 09.03.2023 00:04:56 15.03.2023
Ref Level 30.69 dBm Offset 451348 Mode Auto Sweep SGL Ref Level 30.60dBm OMset 4519 dB Made Auto Sweep SGL
Count 100/100 Lount 100/100
FESUnGIE EREToRT @1 /v | | [LSpurious Emissions ®1 Avg
imi vec) - a
Line _SPUR|0US_LINE_ABS_02 urlous_LINE_ags_od2
20 dBm
10 dBn ‘
0 0 dBs
-10 10 dgs
SPURIOUS_LINE |ABS 002 SPURIOUS_UINE ABS 002
-20 dBiny i 1 ] I
Y \ i 30dB l ' i i .
] i \ L LA
n g | "l i, by L % - AT — —— henaallil =
50 -50
50 60
27.0 GHz 40005 pts 200.0 MHz/ 29.0 GHz 27.0 GHz 40005 pts. 200.0 MHz/ 29.0 GHa
27.000 Gz 27.470 Gz 1.000 MHz 40412 GHz 98 dBm -398.d8 27.000 GHz 27.470GHz 1,000 MHz 27.41774 GHz -32.52 dBm -19.52 dB
27.470 GHz 27500 Gz 1,000 MHz 2749993 GHz -25.36 dBm -20.36 dB 27.470 GHz 27.500 GHz 1000 MHz 27.49722 GHz -41.52 dBm -36.52 dB
7500 6tz 6350 Gtz 1.000 MHz 27.60281 GHz 16.04 dBm -33.96 dB 27500 GHs 28350 GHy 1000 Mz % Hz 15.14 dBm 34:86d8
28350 GhHz 28380 Ghiz 1,000 MHz 2837732 GHz -41.02 dBm -36.02 dB 28.350 GHz 28.380GHz 1,000 MHz 28.35016 GHz 19.25 dBm 142548
28.380 GHz 29,000 GHz 1,000 MHz 28.922 38 GHz -37.12 dBm -24124dB 28380 GHz 29,000 GHz 1,000 MHz 28.44646 GHz -17.65 dBm -4.65 dB
= sy D S OET
20:26:55 09.03.2023 23:52:14 14.03.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG190614-07D

DET-s-OFDM Module 0

NR Band n261 / 300MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 20,68 dBm  Offset 45,19 8 Mode Auto Sweep

s Ref Level 30.69dBm  Offset 4519 dB Mode Auto Sweep seL
Count 100/100 Count 100/100
T Spurious Emisiony ®1 /g | | [LSpurious Emissions @i A
e Tt Chec T
Line _SPUR|0US_LINE_ABS_02 Line _SPURJOUS_LINE_ABS._002 phss
20 dBm
10 dBm 1
o 0 dbr
10 10 dés
SPURIOUS,_LINE | ABS 007 SPURIOUS_UNE_ABS_002
-20 dBmv | I
-30 r M I -30 dBmy
| N ‘ \
e LWL N O ; " : IR N V! . ;
50 50
-60 60
40005 pts. 200.0 MHz/
27.000 GHz 27470 GHe 1,000 MHz 214030 !Hz 95 db 37.000 GHz 27.470GH: 1.000 Mz 27.417 74 GHz 32,05 dBm -19.05dB
27.470 GHz 27500 GHz 1,000 MHz 27.49995 GHz .49 dB 27.470 GHz 37,500 GHz 1000 MHz 27.49840 GHz 21.25 dBm -36.25dB
27500 GHz 28350 GHz 1,000 MHz 27.60275 GHz -33.74 dB 37500 CHy 8350 GHe 1000 Mz X iz 15.24 dBm 34.76 4B
26350 6Hz 26380 6Hz 1,000 MHz 2837818 GHz 4085 dBm -35.95 dB 38350 Ghie 38380 Gy 3000 Witz 2835013 GHz 20.75 dBm 1575 dB
26.380 Ghz 29.000 Ghz 1.000 Mz 28.92238 GHz -37.70 dBm -24.70 dB 28,380 GHz 39,000 GHz 1,000 Mz 2844646 GHz 17.42 dBm -4.42 dB
T o N 5
20:26:04 05.03.2023 23:57:16  14.03.2023
Ref Level 30.59dBm  OMset 45.13 68 Mode At Swemp saL Ref Level 30.60dBim  OMset 4519 dB Mode Auto Sweep —
Count 100/100 Lount 100/100
FESUnGIE EREToRT @1 /v | | [LSpurious Emissions ®1 Avg
i el - a
Line _SPUR|0US_LINE_ABS_02 urlous_LINE_ags_od2
20 dBm
10 dBmv 1
0 0 dBs
-10 10 dgs
SPURIOUS_LINE |ABS 002 SPURIOUS_UNE ABS 002
-20 dBnr h | T
. | Cde U ' i l
| ll I ) L f‘ ; . . JI \. .
N — — 4 N L 1 } — T N L
50 50
50 60
27.0 GHz 40005 pts 200.0 MHz/ 29.0 GHz 27.0 GHz 40005 pts. 200.0 MHz/ 29.0 GHa
27.000 GHz 27.470 Gz 1.000 MHz 2740381 GHz 09 dBm 7.09.d8 27.000 GHz 27.470GHz 1,000 MHz 27.41774 GHz 32.96 dBm -19.96 dB
27.470 GHz 27500 GHe 1,000 MHz 27.49998 GHz -24.41 dBm -19.41 dB 27,570 6GHz 27,500 GHz 1,000 Mz 2749812 GHz -41.41 dBm -36.41dB
7500 6tz 6350 Gtz 1.000 MHz 27.60289 GHz 1435 dBm -35.65 dB 27500 GHs 28.350 GHe 1000 Mz 2838677 GHz 14,60 dBm 35.40 dB
28350 GHz 28380 GHz 1,000 MHz 28.36497 GHz -40.90 dBrm -35.50 dB 28.350 GHz 28.380 GHz 1,000 MHz 2835002 GHz 22.37 dBm -17.37d8
28380 GHz 29.000 GHz 1.000 MHz 28.92207 GHz -38.25 dBm 2525 d8 28.380 GHz 29.000 GHz 1.000 MHz 28.44615 GHz -2091 dBm -7.91 dB
I e O &
20:24:11 09.03.2023 00:03:12 15.03.2023
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG190614-07D

DET-s-OFDM Module 0

NR Band n261 / 400MHz / BPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 20,68 dBm  Offset 45,19 8 Mode Auto Sweep

6L

Count 100/

Ref Level 30,60 dBm  Offset 45.19 dB Made Auto Sweep 6L
Count 100/100

1 Spurious Emissions 1 Avg

)
Line. SPUR|OUS_LINE_ABS. 002 Line._SPUR|OUS _LINE_ABS_0G2
20 dBm
10 dBrr T T T } ‘
0 0 dé i
0 4 10 d
-20 dBi ‘ ‘ t
0 | | ‘ | | 30.dBm } } ||
L N Ll . S\ .
FEET e | g . i  S— R S o s 7t L e et FR—
50 50
-60 60
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz | | |CF 28.0 GHz 30005 pts. 200.0 MHz/ Span 2.0 GHz
2 Rezult S\-mm-i 2 Result Summa; |
27.000 GHz 27.460 GHz 1,000 MHz 27.40402 GHz 10dB 37.000 GHz 27.460 GHz 1.000 Mz 27.38080 GHz -31.74 dBm -18.74dB
27.460 GHz 27500 GHz 1,000 Mz 2749399 GHz .62 dB 37,460 GHz 27,500 GHz 1,000 MHz 27.49505 GHz 41,60 dBm 36,60 dB
27500 GHz 26350 Gz 1.000 MHz 2780120 GHz -34.13dB 27.500 GHz 28350 GHz 1.000 Mz . iz 13.05 dBm -36.95 dB
26350 GHe 26390 GHe 1,000 MHz 2838987 GHz -38.98 dBm 3398 dB 38350 G 38390 GHy 17000 Wi 2835013 GHz 2187 dBm 1687 dB
28390 GHz 29.000 Gz 1.000 WiHz 2852211 GHz 3863 dBm -25.93 dB 25390 e 9000 1000 it 58.826.55 GHe 1413 dBm 113d8
aeody v Nl ey S U0
04:22:44 10.03.2023

03:43:21 15.03.2023

NR Band n261 / 400MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30,69 dm  Offset 45,1908 Mode Auto Sweep

Line _SPUR|OUS_LINE_ABS_0q2

saL

Count 100/100

Ref Level 30.60dBm  OMset 45.19.dB Mode Auto Sweep

20 dBm
10 dBmv T T 1 1

o 0 dis i

-10 10 dés T

-20 dBnr . i

30 I + ‘ 1 - 30 dBm . - 4
l NN L | A\

\ ./ " | L i \ /
FEETT i PR = SR S | A o i L yne v e — B L o
50 50

50 60

CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz 30005 pts. 200.0 MHz/

2 Result Summar
27.000 GHz 27.460 Gz 1.000 MHz 21.403 79!“: -15.69 dBm ;269d8 27.000 GHz 27.460 GHz 1,000 MHz 27.39080 GHz -31.79 dBm -18.79dB
27.460 GHz 27500 GHz 1,000 MHz 2749995 GHz -20.55 dBm -15.55 dB 27,460 GHz 27.500 GHz 1000 MHz 27.48382 GHz -41.74 dBm -36.74 dB
27500 GHz 26350 GHe 1.000 Mz 27.80114 GHz 1557 dBm -33.43 dB 27500 GHs 28350 GHa 1000 Mz 2830661 GHz 12:86 dBm 371448
28350 GHz 28390 GHz 1,000 MHz 28.38985 GHz -39.08 dBrm -34.09 dB 28.350 GHz 28.390 GHz 1,000 MHz 2835017 GHz -20.77 dBm -15.77dB
28.390 GHz 29.000 6He 1,000 MHz 28.92242 GHz -38.27 dBm -25.27dB 28.390 GHz 29,000 GHz 1,000 Mbz 28.43624 GHz -15.71 dBm -2.71 dB

= ey D S U
04:15:39 10.03.2023

©03:39:57 15.03.2023

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : A3-150f 38



ssamonias. FCC RADIO TEST REPORT Report No. : FG190614-07D

DET-s-OFDM Module 0

NR Band n261 / 400MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Ref Level 20,68 dBm  Offset 45,19 8 Mode Auto Sweep SGL Ref Level 30,60 dBm  Offset 45.19 dB Made Auto Sweep 6L

Count 10071 Count 100/100
)
Line. SPUR|OUS_LINE_ABS. 002 Line._SPUR|OUS _LINE_ABS_0G2
20 dBm
10 dBm . . - 1 1
0 0 dé i
0 10 d
SPURIOUS._IE 365307 SPURIOS_OE, 5007 | ]
20 dbmr ~ | J | + 20
30 |l M r; | 30 dBm 1 1 \ ‘j I\ 1
Ll NN L C L U ;
i, | — e e N ey s . - " b T g ' g ik
50 50
60 60
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz | | |CF 28.0 GHz 30005 pts. 200.0 MHz/ Span 2.0 GHz
3 Resuit s..m....i 2 Result Summ-i |
27.000 GHz 27.460 GHz 1,000 MHz 27.40402 GHz 84 db 37.000 GHz 27.460 GHz 1.000 Mz 27.38080 GHz -30.87 dBm -17.87dB
27.460 GHz 27500 GHz 1,000 Mz 2749397 GHz .38 dB 37,460 GHz 27500 GHe 1,000 MHz 27.49613 GHz -41.56 dBm -36.56 dB
27500 GHz 28,350 Ghz 1000 Mtz 27.80146 GHz -34.05 dB 27.500 GHz 28350 GHz 1.000 Mz 28. iz 13.06 dBm -36.94 dB.
26350 GHe 26390 GHe 1,000 MHz 2838997 GHz 38591 dBm -33.91dB 38350 G 38390 GHy 17000 Wi 2835005 GHz 2178 dBm 1678 dB
28390 GHz 29.000 Gz 1.000 WiHz 2852272 GHz 3861 dBm -25.61 dB 25390 e 9000 1000 it 5843624 GHz 1581 dBrm YT
L T

04:17:20 10.03.2023 ©03:41:06 15.03.2023

NR Band n261 / 400MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 30.69 dBm Offset 451348 Mode Auto Sweep SGL Ref Level 30.60dBm OMset 4519 dB Made Auto Sweep
Count 100/100
Line _SPUR|OUS_LINE_ABS_042
20 dBm
10 dBmv T T T ‘ ‘
0 0 dBs
-10 10 dés T
SPURIOUS_LINE AB5 002 SPURIOUS, UNE  ABS 002 |
20 B § ’ - i
| ‘ | | l \ J{
30 T 30 dBm . . -
A\ |
| N b ] AL |
L e | TN o 1 Kottt e . x
50 -50
50 60
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz 30005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar i
27.000 GHz 27.460 Gz 1.000 MHz 27,548!“: -16.90 dBm ;35048 27.000 GHz 27.460 GHz 1,000 MHz 27.39080 GHz -31.83 dBm -18.83 dB
27.460 GHz 27500 GHe 1.000 MHz 2749387 GHz -20.76 dBm -15.76 dB 27,860 GHz 27.5006GHz 1,000 Mz 2749621 GHz -41.65 dBm -36.65dB
27,500 Ghz 28.350 GHz 1.000 Mtz 27.801 30 GHz 14.67 dBm -35.33 dB 37,500 GHe 38350 GHz 1.000 MHz 7834675 GHz 11.98 dBm 3802 dB
28350 GHz 28390 Ghiz 1,000 MHz 2838903 GHz -39.45 dBm 3445 dB 28.350 GHz 28.390GHz 1,000 MHz 28.35001 GHz 2282 dBm 1782 d8
28390 GHz 29.000 GHz 1.000 MHz 28.82304 GHz -38.52 dBm -2592d8 28,390 GHz 29,000 GHz 1.000 MHz 28.44594 GHz -17.97 dBm -4.97 dB
Rty DN UD e

3ck27
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